
2024 January
Prices Subject to Change w/o notice

1218R Orbital Polisher/Refinisher Parts Breakdown 



1218R Oribital Polisher/Refinisher 

R28AB     R28AW          R28                   R29    

R38

R15-S

R2

R3 R36, R36A

R4

R5

R6

R27

R16A  R27                            R37

R16A R46-S

R16B R20

R16C

R18

R7

R8

 R1C                                                              R31      2W    R33               R34                   

R19 w/Carpet

R21

R25

R22

R23

R23

R24

R22

R21

R26

R45



Part # Description Qty

R1 R1-Handle(Tube, Cap, Rod, Latch, Back Plate & Grips - R9A, B, C, R10

R1 C R1 C - Handle Complete (for SL1218R) 1

R2 R2 - Switch (SL1218R/OVS) 1

R2:R2(N) R2 Hex Nut for R2 Switch 1

R2 F R2F - Flag Term 16-14 .250 (4 per switch) Sold as set of 4 1

R3 R3-Toggle Guard 1

R4 R4-Strain Reliever (SL850) 1

R5 R5-Short Cord(upper)(14/3-600V 18') 1

R6 R6-Twist Lok (male C732, SL851, 96, R6) 1

R7 R7  Female Twist Lock (C7-80, SL848, 98, R7) 1

R8 R8-Short Cord(Lower)(14/3-300V 24') 1

R9A R9A Handle Bolt (1/4-28 x3 1/2) 1

R9B R9B Bolt Support SL1218R fits 3/4" Hole 1

R9C R9C Handle/Chassis Spacer 3/4 1.25 x 765 x 080 Nylon Flat Washer 1

R10 R10-Handle Nut (1/4-28 Thin Jam Nut) 1

R11 R11-Strainer Reliever Nut(Inside Handle) 1

R13 R13-Back Plate 1

R13A-S Set of Backplate (R13) Screws 1

R14 R14-Handle Cover 1

R15 R15-Handle Grip 2

R15-S R15-S - Set of Handle Grips 1

R16 R16-Latch Assembly 1

R16A R16A-Latch loop 1

R16B R16B-Latch Spring 1

R16C R16C Latch Bar 1

R17 R17-Toggle Guard/Back Plate Fasteners (set) 1

R18 R18-Cord Grommet 1

1218R Handle Parts



R1C Front View                                     R4        

R15-S          

R3          

R16A

R16B

R16C R7                      R8                 

            R9A    R9C   R10

R1C Back View

                 R2            R2F, Grounds

R13  R13A

R6             R5           R4                              R11

R18

R9B



Part # Description Qty

R19 R19-Bottom Plate (SL001) 1

R19 w/Carpet R19 & R49 Glued (Not Pictured)

R20 R20-Rubber Boot (RD0911) 1

R21 R21-Tower Spacer (Metal) (8 per)See R52 8

R22 R22-Tower Spacer (Rubber) (8 per)See R52 8

R23 R23-Inner Tower Spacers (Rubber) (ITS) (8 per)See R52 8

R24 R24-Tower Rubbers (8 per Machine) Ordered by Each 8

R24-S R24-Tower Rubbers (Set of 8) 1

R25 R25-Tower Bolt(1/4-28x5-1/4 Hex Head Cap) (4 per)See R52 4

R26 R26-Tower Bolt Acorn Nut (4 per)See R52 4

R27 R27-Machine Base/Chassis Cast Iron 1

R28 R28-Motor Shroud 1

R28A R28A-Motor Shroud Fasteners Bolt and Washer (4/set) 1

R29 R29 Shroud Grommet 1

                                              R19

      R20

R28

                   R24-S                                                                R27

R52               R28A R29



Part # Description Qty

R31 R31-Wheel 2

R31-S R31-S Set of Wheels (2) 1

R32W R32W-Wavey Washer 2

R32W-S R32W-S Wavey Washer (Set of 2) 1

R33 R33-Wheel Washer 2

R33-S R33-S Wheel Washer (Set of 2) 1

R34 R34-Wheel Bolt 1/2 x 1-1/2 Soc Shld Screw Alloy 2

R34-S R34-S Wheel Bolt (Set of 2) 1

R36 R36- Lift Handle 1

R36A R36A-Lift Handle Fasteners(2washer,2bolts/set) 1

R37 R37-Flywheel(1750)Slow Speed 1

R37A R37A-Flywheel Set Screw 1

R38 R38-Motor 1Hp (Baldor) 1

R38W R38W Washer (2 Pieces) 1

R39 R39-Motor Reset Thermal Overload Switch(RED) -Protector 1

R37

      R34       R32W     R33

R39                                             

R38W

R37A

R38R31-S                                             R36A                       R36



Part # Description Qty

R40 R40-Motor Shaft Key (Not Pictured) 1

R41 R41-Cooling Fan (Not Pictured) 

R43 R43-Motor Capicator SL1218R (EC1645A06 SP) 1

R45 R45-Motor Bolts (4/set) 1

R46 R46 Flywheel Bearing.. 2

R46-S R46-S Flywheel Bearings (Set of 2) 1

R47 R47-Motor Cord (14/3 SJEW Black) (Not Pictured in Sheathing) 1

R47CS R47CS - Motor Cord Sheathing 18" 1

R48 R48-Right Angle Wire Holder 1

R49 R49-Carpet (12 x 18 w/5 Holes) 1

R51 R51 - 25' Cord Complete (SL8-97, C7-60) 1

R52 R52-Tower Rebuilt Kit(1set/Machine) 1

  R6                               R47CS                          R48 R46-S

R52              

                  R49

R45-S

R51

R43



Part # Description Qty

R27OVS R27OVS Chassis for 1218OVS (Aluminum) 1

R28D1 R28D1 Fan Cover OVS 1

R28D10 (L) R28D10 (L) New Wheel Bracket w/DC (Left) 1

R28D10 (R) R28D10 (R) New Wheel Bracket w/DC (Right) 1

R28D10ASSMNew Wheel Bracket Assembly for Updated OVS Dust Collection 1

R28D11 R28D11 Al Front Lift Handle OVS 1

R28D12 R28D12 Combo Motor Cover/Plate/Bracket 1

R28D13 R28D13 Risers (4) for Fan assembly 1

R28D13A R28D13A - Bolt Set for Risers 1

R28D14 R28D14 Dust Bag 1

R28D15 R28D15 Fan Housing Grommet 1

R28D1                       

R28D13  R28D13A

R28D11                  

R28D10 (L & R)   R27OVS                                                              R28D10Assm

              R28D12

R28D14

R28D15



Part # Description Qty

R28D16 R28D16 - Small Pulley SL1218OVS Fan Assm

R28D17 R28D17 - Large Pulley SL1218OVS 6"

R28D1A R28D1A - Cover Bolts (Set of 15)

R28D1B R28D1B - Clip forR28D1 - OVS Cover

R28D2 R28D2 Fan Housing OVS

R28D3 R28D3 Fan Plate OVS

                                               R28D2

R28D1A                R28D17                                                                                  R28D1B

R28D3R28D16



Part # Description Qty

R28D8 R28D8 Side Lift Handle OVS 2

R28D8A R28D8A - Set Nut & Washers for Handle (8 Washers & 4 Nuts) 1

R28D9 R28D9 Fan Belt OVS 1

R28DS Rev3 R28DS Rev3 - Revised Dust Skirt for the OVS 1

R38OVS R38OVS 1.5HP Motor 725RPM-SL1218OVS 1

OVS "T" OVS "T" - "T" Connector (Pictured as Assembly) 1

OVS H1 1.5" OD Gray Hose 15" length (Pictured as Assembly) 1

OVS H2 1.5" OD Gray Hose 12" length (Pictured as Assembly) 1

OVS HC-1 OVS HC-1 - Top Hose Cuff 2"OD/Gray (Pictured as Assembly) 1

OVS HC-2 OVS HC-2 1.5" Hose Cuff Black (2 per) (Pictured as Assembly) 2

OVS HC-3 OVS HC-3 (Rgt side) (Pictured as Assembly) 1

OVS HC-4 OVS HC-4 (Hose Cuff 1.5" to 1.25") (left Side) (Pictured as Assembly) 1

OVS Rev Hose AssmOVS Rev Hose Assembly 1

R38OVS                                 

              R28D8  R28D8A (1/2 Set)

   R28D9                                                                       R28DS Rev3

OVS Rev Hose Assem




